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1. 2 ¥ A (Client)
7] # ¥ (Name) : §ARQ1AH
T 2 (Address) : A7]% AWA =AF Al7|ohE 214892 12 (A 95)
2]F A=} (Date of Receipt) : 2016. 05. 03.

2. N8 H A2 &5 (Use of Report) : ZTA#AE &

I 3. NBAFEE/ERA/AEY (Test Sample)

A & = (Description) : Vibration Type Level Switch
A& AL (Manufacturer) @ EA] 21¢1 A=l

2 @ 91§ (Model Name) : SVL-25

AZW & (Serial Number) @ —

7] El (Remark) : =

4. N¥717r (Date of Test) : 20164 05€ 249 ~ 20169 05¢ 25

5. A8 78/ (Test Standard/Method) : IEC 60529: 2001

6. Al8%7 (Testing Environment)
2% (Temperature) : ( 20.0 £ 2.0 ) C, <o (Humidity) @ (66 £ 2 ) % R.H.

7. A8 A3 (Test Results) : 2§ (IP66)

ul3 (Note) @ 1. ] A& A= oA} A2 A 5ol Uit A2 e,
(The test results contained apply only to the test sample(s) supplied by the client)
2. 52l 9o A7 Sl glo) BAFMS HE Te e MAE ¥ 5 Heyr),
(This test report shall not be reproduced in full or in part without approval of the KTL in advance.)

U 2+ 2} (Tested by) 7]% A 2l =} (Technical Manager) e
2} el év:%,_ e
Atfirmation |y m (Name): A3=E Signature) (A 9§ (Name): A&  (Signature)
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(The above test report is the accredited test results by Korea Laboratory Accreditation Scheme, which signed the ILAC—MRA.)

2016. 05. 26.
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Accredited by KOLAS, Republic of KOREA

AeEEA FET HAER267Z 87( 87, Digital—ro 26—gil, Guro—gu, Seoul, KOREA ) Tel.02-860-1537 Fax. 02—860-1549
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“IEC 60529: 20017 & =# g3

Vibration Type Level Switch
SN ey

@®121 mm X 163 mm

220 Vac, 24 Vdc
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2. NExd 9 g3

F=EA} IP A= =l
2.1 HRAH=A
s AlEE FAER FA olo] FHAE 50 m
-« AEE PR EFA gole) 744 : 75 mm
ma . BHEIY FHEAe] ;2 kg/m®
A% 37 EAS 6 2 A A%
P 2.2 FAANFY L
* Alme] 183 : ok 690 em®
s AlE2] BHEsE 0 —2.00 kPa(—200 mmH:0)
« Alrg F7] 4% : 0.00 LPM
o ARG REA gn] Mz 37 FYE 0 o
s AlFAZE Y 8K
2.3 BFAE=A
« xZ°] Ui 34 12.5 mm
AoE R s XZMe {4 : 100 X (1 £ 5 %) LPM
i - Al 559 $HYA  xESREH 2.5 m BT AN
A8 AL 6 2120 mm 9% 2%
ZL To] =
TS - xEelM A8 B A : 28 m
2.4 BT ANFEUL
* AlEAIZE : 3 min
» BAZA
s 2 (Efo}{0) B zifo)! o
0 s (66 = 2) % R.H.
« i (101.0 = 2.0) kPa
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5w E L Az | wA9A | azsw
&= TESTO Testo 622 - 2016. 05, 10 KT,
H 1 o] 78 2] 7 Mitutoyo Vernia Caliper| 7003344 |2015. 09. 15 KDL
hot= @A A= Ye]® | IEC 60529 — 2016. 05. 16 KTL
2 ) @UAdAAYAE | IEC 60529 i 20060 eI KTL
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